
 
 

THESIS 

 
 
 

TO TREAT OR NOT TO TREAT: THE EVOLUTION OF WASTEWATER TREATMENT 

MANAGEMENT APPROACHES 

 
 

 
Submitted by 

Sydney S. Turner 

Department of Civil and Environmental Engineering 

 
 

 
In partial fulfillment of the requirements 

 
For the Degree of Master of Science 

 
Colorado State University 

 
Fort Collins, Colorado 

 
Fall 2018 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Master’s Committee: 
 
 Advisor:  S. Karan Venayagamoorthy 
  
 Neil Grigg 
 Suzanne Kent  



 
 

 

 

 

 

 

 

 

 

 

 

 

 

Copyright by Sydney Turner 2018 

All Rights Reserved 

 
 



ii 

ABSTRACT 

 
 
 

TO TREAT OR NOT TO TREAT: THE EVOLUTION OF WASTEWATER TREATMENT 

MANAGEMENT APPROACHES 
[...]
3.3 Conventional Wastewater Treatment Technologies 

 The term “conventional” in the context of this thesis is relative to societal development and 

location. Conventional wastewater treatment technologies encompass the implementation of technologies 

and practices commonly utilized and regulated to treat wastewater in order to meet water quality objectives 

set by government institutions. Based on this definition, pit latrines and septic tanks can be classified as 

both dilution practices and conventional wastewater treatment technologies. A typical wastewater treatment 

system is comprised of 3 basic components: collection, treatment, and disposal (Massoud et al., 2008). The 

section above on dilution practices focuses primarily on the collection of waste. With collection practices 

in place, adding more technical treatment and disposal components is the concentration of conventional 

wastewater treatment technologies. Including treatment into the wastewater management strategy for a 

society is usually a reaction to urbanization and/or industrialization leading to an increase of public health 

issues in a region. This section will highlight processes and technologies based on conventional centralized 

practices of developed regions and appropriate treatment options for less developed regions. The factors 

that are considered for implementing technologies in a developed or less developed region is illustrated in 

Table 3.1. Implementation of appropriate technologies will be discussed in greater detail in section 3.6.  

 

 

 

 

 

 



49 

Table 3.1: Comparison of Factors of Importance in Wastewater Treatment in Industrialized and 

Developing Countries. Source: Mara, 2003. 
 

 
 

 

 

 

 

 

 

The conventional process of treating wastewater in a centralized wastewater treatment facility is 

generally categorized in four stages: pretreatment, primary treatment, secondary treatment, and the sludge 

handling. Tertiary or advanced treatment is an additional treatment step; however, this step is less 

commonly utilized then the other steps preceding it (Mara, 2003). During the pretreatment, equalization to 

even out organics loading to avoid shocking the system and grit removal to remove the large inert materials 

occurs. Primary treatment builds on the pretreatment by removing suspended inert materials through 

clarification. Secondary treatment generally consists of an activated sludge system that oxidizes biological 

carbon and nitrogen for the removal of BOD. Further clarification removes suspended biological materials. 

In tertiary treatment, nutrient removal to reduce the concentrations of phosphorous and nitrogen occur as 

well as filtration and disinfection. Filtration removes any remaining particulate matter and disinfection 

deactivates the remaining pathogens. The final step is handling the sludge removed from the wastewater. 

Digestion and dewatering are used to reduce sludge volume, generate methane, and then make the solids 

more compact for transport.   

Mara (2003) considers the following as appropriate wastewater treatment options for developing 

regions: waste stabilization ponds (WSPs), wastewater storage and treatment reservoirs (WSTR), 

constructed wetlands (CW), often simply called ‘reedbeds’, upflow anaerobic sludge blanket reactors 

(UASBs), biofilters, aerated lagoons, oxidation ditches, and lime-assisted primary sedimentation. Most of 



50 

these technologies embody natural treatment processes and are less energy intensive processes. In order to 

perform, they require sufficient land availability; therefore, land availability and cost of land can play a 

large role in deeming if such a technology is feasible for a community. This technology, usually considered 

as “low tech”, has less operation and maintenance costs when compared to a “high tech” centralized 

wastewater treatment plant. This is especially apparent in the electrical energy costs that are necessary to 

meet the pumping requirements for a centralized system (Mara, 2003). Based on the concept of 

conventional and appropriate technology, Figure 3.6 illustrates technologies that are used in developing and 

developed settings.  



51 

 

Figure 3.6: Treatment Technologies. Technologies highlighted in yellow signify that they may be used 

as an appropriate option for a developing region. Information from EPA (2003), Mara (2003), and 

Water Environment Federation (WEF) (1998).  

Preliminary/ 
Pretreatment

Screening

• Coarse screening (i.e. 
trash rack, hand raked 
screens or 
mechanically raked 
screens)

• Fine screening
• Disposal of screening 

(e.g. onsite burial; or 
comminutors and 
grinders,screening 
compactor, 
dewatering via 
hydraulic press, then 
buried or taken to  
landlfill or incinerated)

Grit Removal

• Horizontal flow grit 
chambers (i.e. 
constant velocity grit 
channels)

• Various proprietary 
grit tanks or traps 
(e.g. aerated grit 
chambers, vortex-type 
grit removal systems, 
detritus tanks, 
hydrocyclones)

• Grit disposal (e.g. 
buried onsite or taken 
to landfill)

Industrial 
Pretreatment 
Processes

• Manage toxic 
contaminants before 
integrated with 
municipal sewer

Primary

Primary 
Clarification/ 
Sedimentation

• Conventional 
graviational 
sedimentation

• Enhanced 
sedimentation

• Removal of "primary 
sludge" (proceed to 
sludge handling)

• Floatable greasem 
scum, and solids 
removal

Natural Systems

• Soil absorption 
systems

• Pond systems
• Land treatment 

systems
• Floating aquatic plant 

systems
• Constructed wetlands

Secondary

Biofilm reactor 
technology

• Moving bed biofilm 
reactor

• Biologically active 
filters

• Expanded and 
fluidized bed biofilm 
reactors

• Rotating biological 
contactors

• Trickling filters

Suspended Growth/ 
Activated Sludge 
Treatment 
Processes

• Carbon Oxidation and 
Nitrification

• Nutrient Control
• Anaerobic treatment
• Membrane bioreactors
• Oxygen-Transfer 

Systems

Secondary 
Clarification/ 
Sedimentation Tanks

• Removal of "secondary 
sludge" (proceed to 
sludge handling)

Sludge 
Handling

Volume 
Reduction 
Processes

• Thickening
• Dewatering
• Conditioning
• Drying

Stabilization 
Processes

• Biological 
stabilization

• Chemical 
stabilization

Other Processes

• Combustion
• Solidification/ 

Immobilization
• Metal Stripping 

and Toxic Organic 
Destruction



52 

3.3.1 Preliminary Treatment 

Although domestic wastewater is typically comprised of 99.9% water as depicted in Figure 3.7 

(Tebutt, 1988), the small percentage of solids in sewage can disrupt the subsequent treatment processes. 

The screening to remove coarse solids (e.g. large solids, debris, rags) and the grit removal to separate heavy 

and inorganic solids reduces adverse effects such as increased wear and maintenance on wastewater 

treatment equipment; however, preliminary treatment has very little effect on the water quality (EPA, 2003).  

Fine screens can be used to remove finer suspended solids. When fine screens (0.2 to 1.5 mm) are 

placed after course screens, suspended solids can be reduced to levels that almost match the efficiency of 

primary clarification. Depending on the material in which fine screens are made, cleaning oil and grease 

from the screens can be extremely difficult. Comminutors and grinders, typically utilized in smaller plants 

(less than 5 MGD), prevent jamming and wear of downstream treatment operations by shredding coarse 

solids. Due to the energy requirements for a comminutor/grinders, mechanically cleaned screening systems 

and grit removal systems, they are less desirable for implementation in a developing region. Manually 

cleaned screens require very little maintenance; however, labor costs are associated with the labor required. 

On the other hand, the mechanically cleaned screening improves flow conditions and screening capture. 

Grit removal technologies can increase the headloss of a system which in turn can increase the need for 

pumping. (EPA, 2003).    

Figure 3.7: Composition of domestic wastewater. 

Source: Tebbutt (1988) 

 



53 

3.3.2 Primary Treatment 

Within a conventional wastewater treatment plant, primary treatment typically results in about a 

one third reduction in total BOD and a greater than 50% reduction of suspended solids by sedimentation. 

The reduction of BOD and other components found in wastewater, such as nutrients, pathogenic organisms, 

trace elements, and toxic organic compounds, are either in the form of settable solids or sorbed to the solids. 

The residue, made up of a concentrated suspension of particles, collected from primary treatment are known 

as the “primary sludge.” (National Research Council, 1996).  

 Clarifiers can be rectangular, circular, stacked, and plate-and-tube settlers. The most common 

configurations of clarifiers for wastewater treatment are rectangular or circular (see Figure 3.8). The circular 

primary clarifiers for Darvill Treatment Works in Pietermaritzburg, South Africa are illustrated in Figure 

3.9.  The design criteria of a clarifier considers the following parameters: wastewater characteristics (e.g. 

settleability of suspended solids), extreme flow conditions (e.g. wet weather), surface overflow rate, 

hydraulic detention time, depth, surface geometry, and weir loading rate. Enhanced sedimentation relies on 

preaeration to increase the settling parameter or chemical flocculation to create more settleable flocs in 

A C

D

B  

Figure 3.8: (A) plan and (B) section view of typical rectangular primary sedimentation tank. 

(C) plan and (D) section view of typical circular primary sedimentation tank. Source: Metcalf 

and Eddy, 2014.  



54 

order to achieve increased suspended solids, COD, BOD, and phosphorus removal efficiencies. To improve 

reliability of a wastewater treatment system, having more than one clarifier is important because the plant 

can stay in operation when a clarifier is being serviced. To improve odors emitting from the raw sewage, 

methods such as source control, chemical treatment, preaeration and containment covers can be utilized. 

Added benefits of preaeration include scum flotation improvement, scrubbing of VOC odor components, 

and prevention of septicity. A disadvantage of utilizing preaeration is the increased energy requirements 

for inputting air that increases operations costs.  The inherent tradeoff for chemical flocculation allowing 

for a clarifier’s reduced footprint and performance is an increase in operation costs and the increased mass 

of primary sludge that may also be harder to thicken and dewater due to the addition of coagulants.  Removal 

efficiencies of conventional sedimentation versus enhanced sedimentation is given in Table 3.2. (Water 

Environment Federation [WEF], 2018).  

Table 3.2: Removal efficiencies of conventional sedimentation versus enhanced sedimentation. Data 

sourced from WEF, 2018. 

 
Type of Primary 

Treatment 
TSS Removal COD or BOD Removal Phosphorus Bacteria Loading 

Conventional 
Sedimentation 

50% to 70% 25% to 40% 5% to 10% 50% to 60% 

Chemically enhanced 
primary treatment 

60% to 90% 40% to 70% 70% to 90% 80% to 90% 

 

Figure 3.9: Clarifiers at Darvill Treatment Works from site tour in 2017.  



55 

Within the primary sedimentation tanks, the sludge may be allowed to thicken (e.g. can be operated 

to produce thickened solids concentration of 3% to 6%), or operated to allow for continuous withdrawal of 

a more dilute primary sludge may be sent to downstream processes that provide thickening and stabilization 

operations. A solids concentration of greater than 6% can cause issues as a result of a greater viscosity when 

transporting the thickened sludge to downstream processes (WEF, 2018). Section 3.3.4 will go into more 

detail on sludge handling, including floatable solids (e.g. fats, oil, grease, and other floating materials 

responsible for increasing organic load) management. Whereas many communities only utilize primary 

treatment before releasing primary effluent into waterbodies, primary treatment is utilized in other locations 

as a necessary, economically beneficial precursor to secondary treatment and other downstream processes 

(National Research Council, 1996). A depiction of primary treatment and possible subsequent treatment 

processes are depicted in Figure 3.10.  

Figure 3.10: Processes and equipment commonly used in wastewater treatment. Source: Water 

Environment Research Foundation (WERF), 2011. 



56 

In rural or developing regions, natural systems may be deemed the more appropriate technology if 

land is available and affordable and the community has no or little access to a reliable energy supply. 

Natural processes, such as WSPs, do not rely on significant energy inputs to process wastewater treatment, 

making the operations more cost effective and practical for a rural or developing region. See section 3.3.5 

for detailed information on natural treatment processes.  

3.3.3 Secondary Treatment 

Conventionally, secondary treatment utilizes biological treatment processes with the objective of 

removing suspended solids and residual organics (FAO, 1992). When microorganisms are in suspension, it 

is typically recognized as an activated sludge process. When the microorganisms are attached to a surface, 

the process is typically recognized as a biofilm reactor. Ponds and other processes can also be utilized in 

order to remove biodegradable material. The conventional secondary treatment process is generally 

characterized in the following steps (National Research Council, 1996): 

1. wastewater is introduced to the microorganisms, whether in suspension or attached to media, 

2. some of the organic material is oxidized by the microorganisms which results in the production of carbon 

dioxide and other end products, 

3. the remainder of the energy is utilized to support the community of microorganisms, 

4. the microorganisms biologically flocculate and wastewater constituents (e.g. pathogens, trace elements, 

organic compounds) also sorb onto the flocculants or create their own agglomerate particles, 

5. the flocculants settle, typically in sedimentation tanks following the biological process, and  

6. the “secondary sludge” (e.g. waste activated sludge, trickling filter humus) proceeds to sludge handling 
processes. 

 

An 85% reduction of BOD5 and suspended solids in the wastewater can typically be observed when high-

rate biological treatment systems are used in tandem with primary sedimentation (FAO, 1992).  Wastewater 

characteristics, effluent standards, associated energy costs of technology, and land availability are examples 

of parameters that will dictate the technologies that are implemented. Figure 3.11 depicts secondary 

treatment infrastructure (aeration tank and aeration blowers) recently installed at Darvill Treatment Works 

in Pietermaritzburg, South Africa in order for the facility to expand its capacity. 

If tertiary treatment is not present, then the final stage of treatment for secondary effluent is 

typically disinfection. The WEF (2018) states that disinfection is the most significant component of 



57 

wastewater treatment when considering public health protection. Typical disinfection involves adding 

chlorine solution (common doses around 5 to 15 mg/l but dependent on wastewater characteristics) to the 

secondary effluent in a chlorine contact basin (FAO, 1992). Examples of other disinfection alternatives 

include UV disinfection and ozone disinfection. Due to the toxic effects of residual chlorine effluent, 

dichlorination may be utilized to remove the remaining chlorine from final effluent.  (WEF, 2018).  

 Reliability of treatment design and operations relies on features in a system such as alarm systems, 

standby power supplies, treatment process duplications, emergency storage or disposal of inadequately 